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L/C No. Factory 6363, Donghaean-roNam-gu Pehang-s Gyeongsangbuk-doS Korea

Customer HYUNDA] CORPORATICN

Commodity H-BEAM ENI0204(2004) TYRE 331 Certificate No. | [H20170608344-1
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Conditions of supply : As Rolled hiote

(1) Ceq: {CE=C+Mn/6+Cr/5 +V/5+Mo/S+Nif15+Cu/15)
(2) Gauge length : 200 mm
BYR=YSTS

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE \~ W % \&“

ABOVE SPECIFICATION AND ALSC WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER.

General Manager of QA Team
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